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Instructions for:

7104YT Coat Locker, Wall, 10-Section

Hardware Package HCIJW

Qty. Description

(1) XAUS 4mm Hex Wrench
(12)XAUR 2" Decorative Screw

(3) XCPT #8 X 0-7/8" washerhead Screw
(10)XBTX #6 X 0-5/8" Trusshead Screw

(3) XAFH #8 X 3” Drywall Screw

(2) XAEB #6 X 1-1/4" Drywall Screw

(5) XCLX Nylon Coat Hook
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/\  WARNING:

CHOKING HAZARD/SHARP POINTS- Assembly
hardware contains small parts and components
with sharp points. Adult assembly required.
Attention: This unit must be attached to a wall to
prevent tipping over!!

Tools Required:
-4mm Hex Wrench, (Provided)
-Medium Phillips Screwdriver
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Assembly Instructions:
1. Place Hook Rail-G on flat surface and install 5-XCLX Coat Hooks with 10-XBTX Screws using
Phillips Screwdriver. Note location of rounded edge in respect to hook placement. Set aside for
installation later.

Rounded Edge

2. Install Top-C, Bottom-A, and Shelf-B to LH Side-D by aligning dowels. Ensure back grooves all
align and rounded edge of shelf is down. Secure with 6-XAUR Decorative Screws with 4mm Hex
Wrench provided.

Rounded Edge
3. Install RH-Side-E by aligning dowels. Ensure back groove is up and aligns with other grooves.
Loosely install with 6-XAUR Decorative Screws with 4mm Hex Wrench provided.

Leave side
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4. Drop in 8-Hardboard Dividers-J into groves with rounded edge down.
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Rounded Edge—"'/

5. Insert 2-Backs-I by inserting into LH Side groove on one end, bowing into other groove on
opposite end, and sliding into full length grooves on Top and Bottom.

6. Install Hanging Bracket-F and Hook Rail-G by aligning dowels. Ensure Backs (previously installed)
are seated into Top, Bottom, and Side grooves. Note location and orientation of mitred edge of
Hanging Bracket and hooks on Hook Rail. Tighten 6-XAUR Decorative Screws previously installed.

Side screws
onhce dowels
are aligned
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8. Instructions for Wall Mounting:
a) After selecting the location and mounting height on the wall, determine the positioning of the
wall studs and attach the Wall Mounting Bracket-H to the wall studs using included 3-XAFH 3”

Drywall Screws (note orientation of mitre of wall bracket in diagram below).
NOTE: Wall mounting bracket must be secured to at least two wall studs.
b) Lift the Wall Locker up into position above the wall mounted bracket and allow the unit to slide

down into position on the wall mounted bracket.

c) Finish securing the unit by inserting 2-XAEB 1-1/4” Drywall Screws through the back of the
unit and into the wall mounting bracket secured to the wall. This step will ensure that the unit

will not lift off the wall mounted bracket.

” Wall Studs
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Bracket

9. If you experience any difficulties when assembling this product, please contact the Jonti-Craft
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Customer Relations Team at (800) 543-4149 or sales@jonti-craft.com. All other requests for

assistance must be directed to your Jonti-Craft Dealer.

General Care & Maintenance Guidelines: www.jonti-craft.com/generalcare
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